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MILL TEST CERTIFICATE Sl
Gustomner DUFERCO ST E E L
. 53, Jungbong-daero, Dong—gu,

L/GNo. Head Oflice Incheon,401-712, S. Korea

FJOb: 322014110321 ] Riuge Ganyiioale i 1H20141103208 - 7

Commodity T A ; 7. | Class Cett. No.

2 ASTM AB72 G507A092/ " Ay i
Spexification CSA 350 - S Frgit . 5 | il laoxle 2014-11-17
Cherrilcal Composttion (%) .. Tenelle Tost Impact Test (V-notch)
Dimensions Plocs T G Mo A Y BT RS IS
& Length Heat No. o c|si an A5 N er | v [ Nb I Sn 1CE™'] gyrengin [Veld,paifit Eiongali_gn‘ ??:i'i‘l AVG |1 2 3 [impact Specimen Size)
(kg) x100 | %1000_ | X100 %1000 X100 N/mm? 5] e ) ¢
18X11X76 3 W I3 O 542 399y . 258 0.74
40.00 FT N 025989 | 4497 20 19 69~ 18 HE o 53 304 * " 260 0.73
18X11X76 12 48 D 3T : I B 543[ 4020 7 - 26in) 0.74
4600 FT 025997 |15 oyl 19 14] 64, 28 10 13 38|’ | o) o ord
TBXT1X76 T FEN W 409 .. -26.0 0.74
40.00 FT P 026698 [ gozg] 19 191 97 301 1O LAY o | a8 1 - 268 0.74
18X 1%76 3 8 ; [T 25,0 0.77
40.00 FT 1026000 | g goq 20 17192717101 24.5 0.78
TBXITX768 e 76.0] 0.76
40.00 FT 0026001 | g 57y) 18 17 67 32 12 25;1 0.75
TBXT1%76 o i 25.6 0.75
40.00 FT N 028367 | 5759 19 14 08 24. 11}, 57.0] 0.71
T8I X768 T i : 6.5 0.74
40.00 FT N 026368 |55 05q] 19 17) 67} 24 7] J27.0] 0.71
1BX11X76 S 26.0] 0.79
40.00 FT 026369 144 0ad 19 19 9 28 7 26.5 0.71
T8X11%86 7 e TR0 0.7
40.00 FT N 025804 | 4 coqf 1§ 19 64 2D "l 7y 27.0] 0.7
5 v (R
SUB TOTAL - PO :
(Nole) (1) Ceq: (CE=C+Mn/B+Cr/5+V/S+Mo/5+Nif15+Cu/15) " V() Gaugbllength ; 200 i 0T (3) Yield Ratio = YP/TS
C A A n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANGE WITH THE et
g v ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER i

General Manager of Q.A Team i
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